BID ACKNOWLEDGEMENT COVER PAGE

SUBMIT BIDS TO: REFER ALL INQUIRIES TO PRIMARY CONTACT: . ]
Wellington Purchasing Division Wel I | ngton
Attn: Clerk’s Office 12300 Forest Hill Bivd

i ington, INVITATION i
\1/\3:'3: ;tzr:s't: :1:;22:1 Wellington, FL 33414 NV T T To B D

Ph: 561-791-4107

o fsono

Wastewater Treatment Facility Renewal and Rehabilitation Project 003-19/DZ

NAME OF FIRM, ENTITY, or ORGANIZATION:

Wharton-Smith, Inc.

zr] [ |

750 Monroe Rd Sanford 32771 Florida
Sean White 125 Idiantown Rd, Ste 201 ) Jupiter 33458 Florida
VENDOR HEADQUARTERS ADDRESS (IF DIFFERENT)! ;
Director of Preconstruction Services 750 Monroe Road Sanford 32771 Florida

PHONE NUMBER;
Corporate: 407.321.8410
Local: 561.748-5956 59-2392802
[...]
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name: Wharton-Smith, Inc.

PROJECT NAME: Altamonte Springs RWRF Headworks Improvements

Owner/Reference Name: City of Altamonte Springs, FL

Owner/Reference Contact: Karen McCullen, Sr. Engineering Project Manager
Name Title

407.571.8335 kmccullen@altamonte.org
Phone Email

Project Location: Altamonte Springs, FL

Project Description: Please see attached Project Description.

Was the Bidder Prime Contractor or Subcontractor? Prime

List project scope similarities: Please see attached Project Description.

Project Cost: Initial Contract Value $ 10,378,014
Change Orders $ (2’325’593)
Final Contract Price $ 8’052’421

Explain Reason(s) for Change Orders: Value Engineering and unforseen field conditions and to perform

additional work associated with the project.

Start Date 05/13/2016

Project Timeline:

Contract Time Extension Y&3

03/23/2018

Completion Date

Explain Reason(s) for Time Extension: JNforseen field conditions and to perform and additional

work associated with the project.

Page | 46




NOTE: Include additional pages with the same format to list other projects as proof of prior experience. List a minimum of five (5)
similar projects for prime contractor,

FAILURE TO COMPLETE THIS FORM MAY RESULT IN THE BID BEING DECLARED NON-RESPONSIVE

Page | 47



REFERENCES AND PRIOR EXPERIENCE
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name: Wharton-Smith, Inc.

PROJECT NAME: Northeast Regional Wastewater Treatment Facility Expansion

Owner/Reference Name: Polk County

Owner/Reference Contact: _Mark Addison, P.E., CIP Project Manager
Name Title

863.298.4214 mark.addison@polk-county.net

Phone Email

Project Location: POlk County, FL

Project Description: Please see attached Project Description.

Was the Bidder Prime Contractor or Subcontractor? Prime

List project scope similarities: Pl€ase see attached Project Description.

Project Cost: Initial Contract Value $ 34,915,082
Change Orders $ (2,903,116)
Final Contract Price $ 32,244,965

Explain Reason(s) for Change Orders: Value engineering

Project Timeline; Start Date February 19, 2009

Contract Time Extension Y€S

November 28, 2013

Completion Date

Explain Reason(s) for Time Extension: Owner added scope.

Page | 46



NOTE: Include additional pages with the same format to list other projects as proof of prior experience. List a minimum of five (5)
similar projects for prime contractor.

FAILURE TO COMPLETE THIS FORM MAY RESULT IN THE BID BEING DECLARED NON-RESPONSIVE

Page | 47



REFERENCES AND PRIOR EXPERIENCE
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name: Wharton-Smith, Inc.

PROJECT NAME: Cocoa Beach WRF Upgrades and Process Conversion

Owner/Reference Name: Clty of Cocoa Beach

Owner/Reference Contact: Jack Shelton, Director of Water Reclamation Dept.
Name Title

321.868.3243 ishelton@cityofcocoabeach.com
Phone Email

Project Location: Cocoa Beach, FL

: .. Please see attached Project Description
Project Description:

Was the Bidder Prime Contractor or Subcontractor? Prime

List project scope similaritics: Please see attached Project Description

Project Cost: Initial Contract Value $ 15,142,000
Change Orders $ 277,581
Final Contract Price $ 15,419,581

Explain Reason(s) for Change Orders: Additional owner added scope

Project Timeline: Start Date October 17, 2011

Contract Time Extension _Yes

Completion Date March 1, 2013

Explain Reason(s) for Time Extension: Additional time given for owner added scope.

Page | 46



NOTE: Include additional pages with the same format to list other projects as proof of prior experience. List a minimum of five 5)
similar projects for prime contractor.

FAILURE TO COMPLETE THIS FORM MAY RESULT IN THE BID BEING DECLARED NON-RESPONSIVE

Page | 47



REFERENCES AND PRIOR EXPERIENCE
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name: Wharton-Smith, Inc.

PROJECT NAME: Southwest Regional WRF Biological Nutrient Removal

Owner/Reference Name: Volusia County

Owner/Reference Contact: Michael Ulrich, Director
Name Title

386.736.5935 mulrich@volusia.org

Phone Email

Project Location: DebaryL FL

Project Description: Please see attached Project Description.

Was the Bidder Prime Contractor or Subcontractor? Prime

List project scope similarities: P1€as€ see attached Project Description.

Project Cost: Initial Contract Value $ 12,125,500

Change Orders $ 0

Final Contract Price $_£¢129r500

Explain Reason(s) for Change Orders: N/A

Project Timeline: Start Date 05/23/2016

Contract Time Extension Yes
01/12/2018

Completion Date

Explain Reason(s) for Time Extension: Time extension given due to Hurricane Irma

Page | 46



NOTE: Include additional pages with the same format to list other projects as proof of prior experience. List a minimum of five (5)
similar projects for prime contractor.

FAILURE TO COMPLETE THIS FORM MAY RESULT IN THE BID BEING DECLARED NON-RESPONSIVE

Page | 47



Wharton-Smith, Inc.

CONSTRUCTION GROUP

PROJECT DESCRIPTIONS
REFERENCES AND PRIOR EXPERIENCE

Cudjoe Key Advanced Water Reclamation Facility

Project Description: Construction of new offsite influent 16” HDPE force main and 6” HDPE water transmission
main to the site. Initial site preparation including removal of the existing landfill liner, tire chips and ash,
Construction of new offsite duct bank for underground electric and fiber optic to the site. Construction of a new
0.94MGD Advanced Water Reclamation Facility. The new WWTP includes the following: A cast-in-place Operations
Building (7,500 SF), which houses the administrative and personnel areas, SCADA process control room, electrical
room, laboratory, offices, bathrooms, storage garage, and chemical feed & storage; Influent Screening Facility;
Solids Processing Facility (7,000 SF), two flow equalization basins; two 5-stage biological nutrient removal
treatment trains each including anaerobic, 1st anoxic, aeration, 2nd anoxic and reaeration basins; two secondary
clarifiers; two cloth disk tertiary filters; chlorine contact basin including two serpentine channels and plant effluent
reuse pumping facilities; RAS and WAS pumping stations; methanol storage facility; four shallow injection wells;
standby generator power; blowers; centrifuge; air piping; and sitework including paving.

St. Lucie West WWTP Expansion

Project Description: Installation of new headworks including mechanical screen with washer/compactor and a grit
removal system along with the relocation and modification of the existing odor control unit; installation of two
common-wall oxidation ditches with surface aeration & submersible mixers in an anoxic zone; Modification of two
existing clarifiers to replace peripheral fed units; new tertiary filter system utilizing cloth media disks in existing
concrete tank; modification to existing digesters; screw press based sludge dewatering system; synthetic pond
liner; electrical; 1&C, misc. piping.

Altamonte Springs RWRF Headworks Improvements

Project Description: Construction of a new headworks consisting of two (2) new mechanical bar screens, and six
(6) new submersible pumps; new plant influent junction box to direct flow to the headworks, new grit process
building adjacent to new headworks; new headworks electrical building with six {6) VFD’s for wetwell pumps; new
grit processing headcell structure and grit pump; new Return Activated Sludge pump station with (4) RAS pumps;
modifications to existing electrical building for RAS pump VFDs; site drainage improvements; demolition of existing
infrastructure; and a complete wall restoration and new coating system to the Mixed Liquor Return trough. To
construct the new junction box, and tie-in various piping components, the project required a 4-month 13.5MGD
bypass of the plant’s main influent line, and concurrently, a 1.5MGD bypass of the secondary influent line. Site
area was 7 acres. Demolition of the existing site included removal of the existing influent screw pumps, removal of
the existing effluent screw pumps, removal of the existing headworks and grit removal structure, removal of the
existing primary settling tank, and various site piping. In order to demolish the headworks and grit chamber,
100CYD of grit was removed from the existing structures. Tie-ing the 48” RCP main influent line and 30”SDR35
secondary influent line to the new influent junction box required a major tie-in. Overall lift station size: 39’-10” x
18-4” x 31’-0”, in order to avoid the utilization of shorting methods, the wetwell was constructed in three lifts and
each lift sunk in place. In total, approximately 300 yards were poured in the walls and tour slab, and 70 yards were
poured in the tremie slab. Wellpoints were primarily used to dewater the site. Concrete total yards were 2000
with 170 tons of rebar. The special coating systems used was Tnemec 217/218, and Tnemec 434/435. There were
six (6) 45HP pumps and four {4) RAS Pumps 15HP pumps installed. Equipment installed from bar screens (2)
Mechanical Bar screens (13MGD each), (6) submersibie pumps {45 HP each), (4) Dry-mount pumps (15HP each), (1)
Grit cyclone and snail conveyor (rated for 3MGD), (1) Grit Headcell. One (1) 2-ton monorail crane for headworks
pump removal was used. The I&C description is SCADA and new PLC. Electrical consisted of duct banks / MCC &
gear data/ service size: (10) new VFD’s, (2) new MCC’s with modifications to existing electrical buildings, (5) new
transformers. There was a New SCADA operated entry gate for security. Startup details and staging consisted of
two phase construction; the new headworks was brought online while the second phase was under construction.

750 Monroe Road, Sanford, FL 32771 | Phone: (407) 321-8410 | Fax: (407) 330-1092
Mailing Address: P.O. Box 471028, Lake Monroe, FL 32747-1028

FL—CGC1511243 | AL- 45684 | LA — 52227 | MS — 18232MC | GA — GCCO 001333 | NC - 38755 | SC—G97817 | TN — 62419 | VA — 2705121584A




7y

Wharton-Smith, Inc.

CONSTRUCTION GROUP

Startup was split between the headworks equipment in phase one, and then all other equipment in phase 2. Plant
Capacity was 25.0 MGD at completion and the Plant Added Capacity was 12.5 MGD.

Northeast Regional Wastewater Treatment Facility Expansion

Project Description: Wharton Smith provided Construction Management at Risk services for a 3 MGD expansion to
the existing Northeast Regional Wastewater Treatment Facility in Polk County. The project included (2) each
parallel 1,750 KW, medium voltage generators (diesel); the expansion of WWTF to include a new Biological
Nutrient Removal reactor; a new sludge digester tank; new blower structure; new force main piping; and on-site
Lift Station. Key upgrades include replacing the headworks/screen structure, deep bed filter structure, RAS/WAS,
and return pump stations. Along with these new and upgraded structures, state-of-the-art smart gear,
instrumentation and remote control, provide for a very advanced and energy conscious installation for long term,
efficient use.The Wharton-Smith team’s initial involvement was in efforts to reduce total nitrogen (TN) and
ammonia in the effluent stream. The NE facility was permitted for 6 mg/L of TN and the levels were at 12 mg/L. We
installed VFD’s on the oxidation ditch surface aerators and a ChemScan nutrient level monitor and control system
to control the aerator VFD’s. We also cut in a slide gate to provide limited recirculation in the ditch. These

measures saw a reduction in TN to below 6 mg/L, averaging around 3 mg/L. The ammonia levels were reduced as
well.

Cocoa Beach Water Reclamation Facility Upgrades and Process Conversion

Project Description: Wharton-Smith was the General Contractor for the Cocoa Beach WRF Upgrades & Process
Conversion. The scope of work included: Mix of rehab and new. Rehabilitated two existing aeration tanks from
activated sludge process to | Kruger Hybas process. Hybas tanks contained six total mixers, six recirculation pumps
and twelve aeration zones. Rehabilitated two headworks to add new grit separation systems. Added a building for
each aeration tank containing grit equipment and new chemical feeds (Micro-C and alum). Rehabilitated two
digesters to add access platform to hold existing rotary drum thickeners and new aerator mixers. Also added new
PD blower to feed air to digesters. Rehabilitated two clarifiers, by painting existing mechanisms, adding a walkway
around the exterior, launderer covers and replacing one drive unit. Rehabilitated transfer pump station to increase
size of the flume from CCT and five new pumps. Two submersible to the golf course and three vertical turbine to
the ground storage tanks. Added parapet walls to the four ground storage tanks to catch and reuse rainwater.
Added new roof and stucco to existing generator/power distribution building. Demolished existing windrow
building and constructed new metal building over press equipment on one end. Added a greenhouse on the other
end of the windrow building slab. Rehabilitated existing off-site lift station with new roof, stucco, pumps, piping,
wet well liner, power service and distribution, control panel and paint. Rehabilitated existing on site pump station
with new roof, stucco, piping, wet well liner, power service and distribution, control panel and paint. Replaced
three new high service pumps and four high service pump check valves. Replaced three existing sodium
hypochlorite feed skids. Added new blower/electrical distribution building. Building contained three new turbo
blowers and fed new SS air piping to the hybas tanks and anoxic tank. Added new anoxic tank containing four
anoxic zones with mixers and a reaeration zone with diffusers. Tank also contained two rotoshears with a
compactor and five transfer pumps. Added new aluminum walkways throughout the site between tanks and
control room. Replaced existing control system and panels with new SCADA system.

750 Monroe Road, Sanford, FL 32771 | Phone: (407) 321-8410 | Fax: (407) 330-1092
Mailing Address: P.O. Box 471028, Lake Monroe, FL 32747-1028

FL-CGC1511243 | AL- 45684 | LA —52227 | MS — 18232MC | GA — GCCO 001333 | NC - 38755 | SC~G97817 | TN — 62419 | VA — 2705121584A




CERTIFICATION PURSUANT TO FLORIDA STATUTE § 215.4725

1, Ronald F. Davoli, President/CEO ) pepalf of Wharton-Smith, Inc.
Print Name Company Name

, certifies

that Wharton-Smith, Inc. does not;
Company Name

1. Participate in a boycott of Israel; and

2. Is not on the Scrutinized Companies that Boycott Israel list; and

3. Is not on the Scrutinized Companies with Activities in Sudan List; and

4. Isnot on the Scrutinized Companies with Activities in the Iran Petroleum Energy Sector List; and

5. Has not engaged in business operations in Cuba or Syria.

Si_gn_ut—ﬁre

Ronald F. Davoli, President/CEO
Title

February 6, 2019

Date

Page | 48



Wharton-Smith, Inc.

CONSTRUCTION GROUP

CORPORATE RESOLUTION

I, the undersigned Secretary of Wharton Smith, Inc., a corporation organized and existing
under the laws of the State of Florida, do hereby certify that a meeting of the Board of
Directors of said corporation, duly held on November 30th, 2018 a quorum being present,
the following resolution was adopted and entered upon the regular minute book of said
corporation, is in accordance with the by-laws and is now in full force and effect to-wit:

The current list of qualifiers to act for the business organization in all matters
connected with its contracting business has now been amended to read:

Ronald F. Davoli
George E. Smith
David V. Hayes
Timothy S. Smith
Devon A. Lewis
Patrick J. Hewitt
Kenneth E. Marcell IT1
Cecil D. Harris
Darin A. Crafton
Todd H. O’Donnell
Gregory L. Williams
Thomas D. larossi

T HEREBY certify that the foregoing is a true and exact copy of the resolution adopted by
the Board of Directors of this Corporation, and that such resolution has not been
amended, modified, or revoked and is still in force and effect.

Signed and sealed this 19th day of December, 2018.

(Seal of Corporation) ’J
e

e 2V G

Devon A, Lewis, Secretary

775

Ronald F, DaV(_)li, Director Timothy .- Smith, Director

George E“Smith, Director



REFERENCES AND PRIOR EXPERIENCE
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name:__C-C. Control Corp.

PROJECT NAME: City of Lake Worth RO Improvements

Owner/Reference Name:_City of Lake Worth

Owner/Reference Contact: Tim Sloan WTP Superintendant
Name Title
(561) 586-1636 TSloan@LakeWorth.org
Phone Email

Project Location: Clty of Lake Worth WTP

Project Description; SCADA integration of all control panels and instrumentation with newly developed SCADA

screens including system loop-checks and system start-up utilizing Trihedral VTScada.

Was the Bidder Prime Contractor or Subcontractor? Subcontractor

List project scope similarities; _ControlLogix PLC programming, VTScada programming

Project Cost: Initial Contract Value $ 1,350,000.00

Change Orders $ 0.00

Final Contract Price $ 1,350,000.00

Explain Reason(s) for Change Orders:;  N/A

Project Timeline: Start Date 12/2009

Contract Time Extension N/A

Completion Date 09/2011

Explain Reason(s) for Time Extension:_N/A

Page | 46


JPMahieu
Text Box
C.C. Control Corp.

JPMahieu
Text Box
City of Lake Worth RO Improvements

JPMahieu
Text Box
City of Lake Worth

JPMahieu
Text Box
City of Lake Worth WTP

JPMahieu
Text Box
SCADA integration of all control panels and instrumentation with newly developed SCADA

JPMahieu
Text Box
screens including system loop-checks and system start-up utilizing Trihedral VTScada.

JPMahieu
Text Box
Subcontractor

JPMahieu
Text Box

JPMahieu
Text Box

JPMahieu
Text Box
1,350,000.00

JPMahieu
Text Box
0.00

JPMahieu
Text Box
1,350,000.00

JPMahieu
Text Box
N/A

JPMahieu
Text Box
09/2011

JPMahieu
Text Box

JPMahieu
Text Box
ControlLogix PLC programming, VTScada programming

JPMahieu
Text Box
N/A

JPMahieu
Text Box
N/A

JPMahieu
Text Box
Tim Sloan

JPMahieu
Text Box
WTP Superintendant

JPMahieu
Text Box
(561) 586-1636

JPMahieu
Text Box
TSloan@LakeWorth.org

JPMahieu
Text Box
12/2009


NOTE: Include additional pages with the same format to list other projects as proof of prior experience. List a minimum of five (5)
similar projects for prime contractor.

FAILURE TO COMPLETE THIS FORM MAY RESULT IN THE BID BEING DECLARED NON-RESPONSIVE

Page | 47



REFERENCES AND PRIOR EXPERIENCE
(Form to be used by Prime Contractor, Electrical and Instrumentation Subcontractors)

Bidder Company Name:__C-C. Control Corp.

PROJECT NAME: City of North Lauderdale WTP Improvements

Owner/Reference Name: City of North Lauderdale

Owner/Reference Contact: George Krawczyk Assistant Utilities Director
Name Title
(954) 724-7070 GKrawczyk@nlauderdale.org
Phone Email

Project Location: Clty of North Lauderdale WTP

Project Description; SCADA integration of all control panels and instrumentation with newly developed SCADA

screens including system loop-checks and system start-up utilizing Trihedral VTScada.

Was the Bidder Prime Contractor or Subcontractor? Subcontractor

List project scope similarities; _ControlLogix PLC programming, VTScada programming

Project Cost: Initial Contract Value $ 690,000.00

Change Orders $ 0.00

Final Contract Price $ 690,000.00

Explain Reason(s) for Change Orders:;  N/A

Project Timeline: Start Date 06/2010

Contract Time Extension N/A

Completion Date 04/2012

Explain Reason(s) for Time Extension:_N/A

Page | 46


JPMahieu
Text Box
C.C. Control Corp.

JPMahieu
Text Box
City of North Lauderdale WTP Improvements

JPMahieu
Text Box
City of North Lauderdale

JPMahieu
Text Box
City of North Lauderdale WTP

JPMahieu
Text Box
SCADA integration of all control panels and instrumentation with newly developed SCADA

JPMahieu
Text Box
screens including system loop-checks and system start-up utilizing Trihedral VTScada.